Motor Case Parts

No. |Part No. Description Qty.
\ N6-MC00-00 [Motor Case 1 Set
N6-MC01-00 [Motor Top Case Assy. 1 Set
@®| [N6-MC01-01  |[Motor Top Case 1
(2| [N6-MC01-A3 |Rubber Pad Assy. 1 Set
a| N6-MC01-02 |Rubber Pad 1
b| 01-0404-08 |Phillip Pan Head Screw M4X8 3
1 @ N6-MCO01-Al [Motor Top Case, Front Assy. 1 Set
a| N6-MC01-03 |Motor Top Case, Front 1
b| 01-0404-08 |Phillip Pan Head Screw M4X8 7
@ N6-MCO01-A2 [Motor Top Case, Rear Assy. 1 Set
a| N6-MC01-04 |Motor Top Case, Rear 1
b| 01-0404-08 |Phillip Pan Head Screw M4X8 9
2 N6-MC02-00 [6KW Moator 1 Set
N6-MC09-00 [Coolant Tank Assy. 1 Set
3 @®| [N6-MC09-01  |Coolant Tank 1
(| [01-1906-20 Hex Socket Washer Screw M6X20 2
(3| [09-0206-01 Quick Connector 6-01 2
N6-MC04-00 [Motor Bottom Case Assy. 1 Set
@ N6-MC04-Al [Motor Bottom Case, Front Assy. 1 Set
a| N6-MC04-01 |Motor Bottom Case, Front 1
b| 01-0106-10 |Hex Socket Round Head Screw M6X10 4
@ N6-MC04-A2 [Motor Bottom Case, Middle Assy. 1 Set
a| N6-MC04-02 |Motor Bottom Case, Middle 1
b| N6-MCO04-04 |Steering Bolt 1
4 c| 01-0906-18 |Hexalobular Socket Countersunk Head Screw M6X18 6
d| 01-3106-16 |Hex Socket Pan Head Screw M8X18 4
e| N6-MC04-05 |Conical washer 4
f| 01-0106-16 |Hex Socket Round Head Screw M6X16 4
@ N6-MC04-A3 [Motor Bottom Case, Rear Assy. 1 Set
a| N6-MC04-03 |Motor Bottom Case, Rear 1
b| 01-0104-08 |Hex Socket Round Head Screw M4X8 2
c| 01-0106-10 |Hex Socket Round Head Screw M6X10 2
5 N6-MC05-01  [Motor Fixing Holder 4
6 N6-MC06-00 [Gear Pump Assy. 1 Set
@] [01-1108-10 Hex Socket Half-Round Head Screw M8X10 4
7 N6-MC08-00  [Driver Module Assy. 1 Set
8 N6-MC02-Al |Coolant Pipe Assy. 1 Set

NAVY 6.0 | Motor Case

Copyright © 2018-2020 ePropulsion. All rights reserved.

[ e il

N6-MCD2-A1

=

N6-MC05-01

N6-MCO6-00 |

¥

[A—

N6-MCO1-00

N6-MC02-00

N6-MC03-00

N6-MC04-00




Driver Module Parts

No. |Part No. Description Qty.
\ N6-MCO08-00 |Driver Module Assy. 1 Set
N6-MCO08-Al1 |Fuse Assy. 1 Set
1 (1) IN6-MC08-01  |Fuse 1
2 101-0105-20 Hex Socket Round Head 1
(3 |01-0105-12 Hex Socket Round Head 5
2 N6-MCO08-08 |Driver Board, Upper 1
3 N6-MCO08-09 |Driver Board, Lower 1
4 N6-MC08-11 |Cooling Pad 1

= © N6-MC08-A1

NAVY 6.0 | Driver Module V1.4

Copyright © 2018 ePropulsion. All rights reserved.




Gear Pump Parts

No |Part No. Description Qty
\ N6-MC06-00 |Gear Pump Assy. 1
N6-MCO06-A3 |Position Plate Assy. for motor 1
1 @ 01-1225-06 Hexalobular Socket Half Round Head Screw M2.5X6 4
@ N6-MC06-09 |Position Plate for motor 1
08-1521-03 Oil Seal TC15X21X3 1
2 N6-MC06-02 [Adapter Gasket for Gear Pump Cover 1
3 08-0115-25 Oil Seal TC15X25X4 2
N6-MC06-A2 |Gear Pump Upper Cover Assy. 1
4 @ 01-0905-14 Hexalobular Socket Countersunk Head Screw M5X14 6
@ N6-MC06-03 |Gear Pump Upper Cover 1
5 N6-MC06-04 [Pump Gasket 1
6 11-0104-08 Plain Parallel Key 4X8 1
7 N6-MC06-05 [Pump Drive Gear 1
8 N6-MC06-06 [Pump Driven Gear 1
9 N6-MC06-07 [Gear Pump Case 1
10 09-0206-01 Quick Connector 6-01 2
11 08-1524-05 Oil Seal TC15X24X5 2
13 N6-MC06-08 [Adapter Gasket for Gear Pump Case 1

NG6-MC06-A1

08-1521-03

NE-MCDG-02

08-0115-25

NG6-MCO6-A2

NE-MCDG-04

NE-MCD6-07

NE-MCD6-08

NAVY 6.0 | Gear Pump

11-0104-08
NG6-MCD6-05

NG-MCD6-06

09-0206-01

08-1524-05

V2o

Copyright & 2018-2020 eProputsion. All iights reserved.




NAVY 6.0 Lower Unit Parts

e e =i
o e
NAVY 6.0 | Lower Unit V2.0
Copyright © 2018-2020 ePropulsion. All rights reserved.
b N6-LU04-00
v i
B T
| — _,;—;::':4———5":”’&_ © |
HET T o Y% |
! B . (4] - |
ISR R © B ERES i
Ll i
600
e gear@ﬁfewr Koo
% 90 i
S
N6-LUA1-00 N6-LU02-00
/N6-LUA2-00 N6-LU03-00  /N6-LU12-00  N6-LU01-00

No. |Part No. Description Qty.
\ N6-LU00-00 NAVY 6.0 Lower Unit Short 1 Set
\ N6-LUQ00-L0 NAVY 6.0 Lower Unit Long

N6-LU01-00 NAVY Anode 1 Set
1 @®| |01-0106-16 Hex Socket Round Head Screw M6X16 1
®@| [03-0306-00 Spring Washer M6 1
3| [N6-LU01-01  |Anode 1
N6-LU02-00 NAVY 6.0 Low Pitch Propeller 1 Set
N6-LU12-00 NAVY 6.0 High Pitch Propeller
@ 02-0112-00 Hex Locknut M12 1
) @] |03-0212-24 Plain Washer M12X24X2.5 1
(®| [N6-LU12-01  [High Pitch Propeller 1
N6-LU02-01 Low Pitch Propeller
®| [N6-LU02-02 Propeller Pin 5X40 1
®| |03-0216-00 Plain Washer M16X30X3 1
N6-LU03-00 Gearbox Cap Assy. 1 Set
@®| |o01-1208-25 Hexalobular Socket Half-Round Head Screw M8X25 2
3 ®@| o1-1410-01 Hex Socket Flanged Plug M10X1.0 2
®| |[N6-LU03-01  |Gearbox Cap 1
@ 08-0119-30 Qil Seal TC19X30X7 2
®)| |06-0166-35 O Ring ®66X3.55 2
N6-LU04-00 Propeller Shaft Assy. 1 Set
@®| |07-0432-04 Tapered Roller Bearing 32004 1
4 @] [N6-LU04-01  [Set Bushing 1
(®| [N6-LU04-02  |Driven Bevel Gear 1
(®| [N6-LU04-03  |Propeller Shaft 1
®)| |07-0430-33 Tapered Roller Bearing 30303 1
N6-LUA1-00 |NAVY 6.0 Supporting Tube Assy. Short 1 Set
N6-LUA2-00 |NAVY 6.0 Supporting Tube Assy. Long
@ N6-LU08-A1  |NAVY 6.0 Stream Deflector Assy. Short 1 Set
N6-LU08-A2 |NAVY 6.0 Stream Deflector Assy. Long
a N6-LU08-01 |Motor Case Adapter Gasket 1
b N6-LUA1-01 |Gearbox Assy. Short 1 Set
N6-LUA1-02 |Gearbox Assy. Long
5 @ N6-LUQ7-Al  |Drive Shaft Assy. Short 1 Set
N6-LUQ7-A2  |Drive Shaft Assy. Long
a 07-0269-02 |Deep Groove Ball Bearing 6902 1
b N6-LU07-01 |Drive Shaft, Short 1
N6-LU07-02 |Drive Shaft, Long
(®| [N6-LU07-A3  |Drive Bevel Gear Assy. 1 Set
a N6-LU05-01 |Drive Bevel Gear 1
b 03-1000-01  |Double fold self-locking lock washer 1
c 02-0110-00  |Hex Locknut M10 1




Transom Bracket Parts

No. |Part no. Description Qty.
\ N6-TB00-00 Transom Bracket 1 Set
1 N6-TB01-01 Clamp Nut 1 Set
2 03-0123-42 Nylon Washer M23X42X3 2

N6-TB02-00 Bracket Clamp Left Assy. 1 Set
@] [N6-TB02-A1  [NAVY Clamp Tightening Handle Assy. 1 Set
a | 04-0206-26 [Rolled Spring Pin ®6X26 1
b | N6-TB02-07 |[Tightening Handle for Clamp 1
3 [@| [N6-TB02-08 Tightening Bolt M14 for Clamp 1
(3®] [N6-TB02-06 Transom Clamping Plate 1
®| [N6-TB02-05 Step Bolt for Transom Clamping Plate 1
(5] [N6-TB02-A2  |Bracket Clamp Left Assy. 1
a | N6-TB02-A3 |Tilt Release Button Assy. 1 Set
4 N6-TBA1-00 |Clamp Main Part Assy. 1 Set
@®| [N6-TB09-00  [Hook Assy. 1 Set
6 N6-TB05-00 Clamp Cover Front Assy. 1 Set
@®| [01-0106-16 Hex Socket Round Head Screw M6X16 1
7 N6-TB06-01 Steering Tube 1
8 N6-TB07-00 Bracket Clamp Right Assy. 1 Set
(®] [N6-TB07-01  |Bracket Clamp Right 1
9 N6-TB08-Al1 |Double-End Stud Assy. 1 Set
10 N6-TB11-00 NAVY Clamp Anode 2 Set
10 NE-TB01-00 |Steering Tube Nut Right 1 Set
11 NE-TB02-00 |Steering Tube Nut Left 1 Set

N&-TBOZ-00

Lo
=7

A
/

N6-TBO1-01

03-0123-42

44

NE-TB02-00

g

b ¢

NE-TB11-00

M NE-TBO8-A1 MNE-TBOB-01 V N&-TBO7-00
9 a5

N&-TEBO0S5-00

MNAVY | Transom Bracket V2.1

Copyright © 20182021 ePropulsion. All rights reserved.

NE-TB01-00




Other Accessories

NO [PART NO. DESCRIPTION QTY
1 00-0800-01 Link Arm 1 Set
2 N6-AP00-00 NAVY Anticavitation Plate 1 Set
3 00-0601-01 Communication Cable 5m 1PC
4 S1-TH02-00 Kill Switch Assy. 1 Set
5 N6-MS00-00 Main Switch Cable 1 Set

@ 09-0501-00 Anderson Connector 1 Set
6 00-0602-01 Battery Bridging Cable 1 Set
7 00-0601-03 Communication Extension Cable 5m 1 Set
8 N6-PD01-00 NAVY Driver Program Downloader 1 Set
9 N6-PD02-00 NAVY Control Program Downloader 1 Set
10 S1-PD01-00 Remote Control Program Downloader 1 Set
11 00-0601-04 Short communication cable 0.5m 1 Set
12 P1-JG01-00 Jig for Removing Propeller 1 Set
13 SR-CM04-00 Link Arm Lock 1 Set
14 N6-CMO01-00 Damping Ring Repair Bushing 1 Set
15 N6-JG01-00 Jig for Removing Gearbox Cap 1 Set




	Motor Case机箱
	Driver Module驱动
	Gear Pump齿轮泵
	Lower Unit下部组件
	夹具Transom Bracket
	Accessories 配件

